NUCOR-YAMATO STEEL CO.

PO BOX 1128
BLYTHEVILLE AR 71316

SOLD TO

DATE
2/08/12

SHIP TO

CERTIFIED MILL TEST REPORT

100% MELTED AND MANUFACTURED IN U.B.A

A1 shapes produced by Hucor-Yamato Steel are cast and rolled
to a fully killed and fine grain practice.

KM 8.8

FURTACERY 5.A. DR €V
BLVD CARLOS SALINAS DE GORTARI

APODACA, N.L. MEXICO

66600

FURTACEERY S.a.
BLVD CARLOS SALINAS DE GORTARI
kM 8.8
APODACA, N.L. MEXICO

LE CV

66600

INVOICE CUSTOMER NO.
0829
[BILL OFTADING|[ CUSTOMERF.O. |

SPECIFICATIONS GRADE:
ASTM A709/A709M-09 GR50S (345S)

ASTM ATSZ/BYTIM-0ba ASTI/RSTIM GRSU-UT

ASTM Ab/AEM-09

ASTM AJ09/AT09M-U5  GR50

(3857

MECHANICAL PROPERTIES

CHEMICAL PROPERTIES

ITEM| ITEM DEECRIFTION QY HEAT #
YIELD YIELD TENBILE [FIONG T!:FHAIT:ALH'[FPI‘;(:I;UY ¢ Mo P 5 Si Cu Ni Cr Mol V . (OF
TO STRENGTH |STRENGTH| == ¥ FT-LBS
e e W) G| sulpen| |1
1| w4 -104.0 11366797( .82 | 58000 | 71000 | 28 -071L.00(.0221025( .23(.31| .11|.16(.03|.00| .020[ .31
40’ .82 | 58000 | 71000 | 26 .02].16
w610 x155.0 400 450 | 28
12.192 M 400 430 | 26
2| w4 -104.0 21362578 | .80 56000 [ 70000 | 26 .07} .90(.0151024( .20(.36| .11|.09(.03|.00| .0Llg[ .27
40’ .80 | 55000 | 69000 | 27 -01).15
w610 x155.0 386 483 | 26
12.192 M 319 476 | 27

ELONGATION BASED ON 8.00 INCH GAUGE LENGTH
Pem=C+81/30+Mn/20+Cu / 20N/ 60+Cr / 20+Mo / 15+V / 10+5B BApprox 000

CARBON EQUIVALENT CE = '+ Mn/6 + (CrtMo+V) / 5+ (NH-Cu) / 15
Mercwry has not been uzed in the direct manufactwing of thiz matesial|

Corrosion Index: CI=26.01(% CUHSB3(% NI+ 2% Cr)+1.49(%Si)+HL7.28(%P)-7.29( Y Cu)( %o Ni)-9. 100 %N 2o P)-33.39(% Cu)?

I hereby certify that the contents ofthis report are accurate and correcs, Alltest resuits and nFeratiuns erforemed by this material matifacturer are in
compliance with the requirements of the material specifications listed in the Specifications Block ahove.

GARY PENNELL

QUALITY AREURANCE

STATE OF ARKEANSAS
COUNTY OF MISSISSIFFI

SWORN TO AND SUBSCRIBED EEFORE ME THIS

Day of

HOTARY PURLIC



